
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
125751   ASTM A-36/A-572-50         0.147  0.851  0.018  0.006  0.178  0.024  0.025  0.011  0.004  0.040  0.003  0.008  0.002
125752   ASTM A-36/A-572-50         0.151  0.866  0.018  0.006  0.176  0.030  0.019  0.012  0.005  0.043  0.004  0.008  0.002
129407   ASTM A-36/A-572-50         0.156  0.832  0.018  0.007  0.174  0.025  0.018  0.016  0.008  0.039  0.003  0.008  0.003
131056   ASTM A-36/A-572-50         0.148  0.810  0.024  0.006  0.163  0.030  0.031  0.019  0.001  0.044  0.005  0.006  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
125751          261209703A      64.796(KSI)     78.707(KSI)     24(%)
125751          261209704A      62.915(KSI)     77.928(KSI)     25(%)
125751          261209976A      64.796(KSI)     78.707(KSI)     24(%)
125751          261301370A      64.796(KSI)     78.707(KSI)     24(%)
125752          261209698A      62.262(KSI)     78.173(KSI)     22(%)
125752          261209699A      61.484(KSI)     77.196(KSI)     22(%)
125752          261213832A      62.262(KSI)     78.173(KSI)     22(%)
129407          261217809A      64.421(KSI)     76.159(KSI)     23(%)
129407          261217810A      64.315(KSI)     77.005(KSI)     21(%)
129407          261302571A      64.315(KSI)     77.005(KSI)     21(%)
131056          261302549A      62.682(KSI)     75.616(KSI)     24(%)
131056          261302550A      60.274(KSI)     73.995(KSI)     22(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
125751          261213836A      32           10.0000      4.0000       12.2000      28.272          14964           0000138715
125752          261213835A      32           10.0000      4.0000       12.2000      28.272          14964           0000138715
125752          261213836A      32           10.0000      4.0000       12.2000      28.272          14964           0000138715
129407          261302564A      20           10.0000      5.7500       12.2000      38.688          14964           0000138715
131056          261302558A      20           10.0000      5.7500       12.2000      38.688          14964           0000138715
131056          261302561A      20           10.0000      5.7500       12.2000      38.688          14964           0000138715
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
125751          261213836A      000010       1001737039
125752          261213835A      000010       1001737039
125752          261213836A      000010       1001737039
129407          261302564A      000020       1001737039
131056          261302558A      000020       1001737039
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
131056          261302561A      000020       1001737039
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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